
  

5 
FACILITIES DESCRIPTION 

5.1 SANTA CLARITA VALLEY SANITATION DISTRICT 

The Santa Clarita Valley Sanitation District of Los Angeles County (SCVSD) provides wastewater 
conveyance, treatment, and disposal services for residential, commercial, and industrial users in the 
Santa Clarita Valley.  The SCVSD sewerage system consists of an interconnected network of 
approximately 42 miles of trunk sewers, one permanent pumping plant, and two interconnected water 
reclamation plants (WRPs), the Valencia WRP (VWRP) and the Saugus WRP (SWRP).  The system 
achieves operating efficiencies by diverting solids and excess wastewater from the SWRP to the 
VWRP for treatment and disposal.  The permitted treatment capacity of the SCVSD is 28.1 million 
gallons per day (mgd), and the average system flow was 20.3 mgd in 2011. 

5.2 EXISTING SCVSD WASTEWATER TREATMENT 
FACILITIES 

5.2.1 SWRP 

The SWRP was built in 1962 and is located at 26200 Springbrook Avenue, in the Saugus area of the 
City of Santa Clarita.  The SWRP provides primary, secondary, and tertiary treatment to tributary 
wastewater flows.  With the addition of flow equalization facilities in 1991, the permitted discharge 
capacity was increased to 6.5 mgd.  The SWRP site is considered built out since there is no space 
available for further expansions.  Wastewater in excess of the plant capacity and solids produced by 
the SWRP treatment process are diverted to the VWRP for treatment.  The 2011 average influent to 
the SWRP was 5.7 mgd with an average of 0.4 mgd of primary solids diverted to the VWRP.  A 
simplified flow schematic depicting the SWRP’s principal processes is shown on Figure 5-1.  Primary 
treatment consists of comminution, grit removal, primary sedimentation, and flow equalization.  
Secondary treatment includes activated sludge biological treatment operated in a nitrification-
denitrification (NDN) mode and secondary sedimentation.  Tertiary treatment includes coagulation, 
dual inert media filtration, chlorination, and dechlorination.  No facilities for solids processing are 
located at the SWRP.  Instead, primary solids and skimmings are conveyed to the VWRP for 
treatment via trunk sewers and secondary solids are conveyed to the VWRP via a dedicated force 
main.  The design criteria for the major unit processes at the SWRP are listed in Table 5-1. 

 

Santa Clarita Valley Sanitation District 5-1 October 2013 
Chloride Compliance Facilities Plan and EIR   



5  Facilities Description 

Table 5-1.  Design Criteria for the SWRP and VWRP 
Unit Process Design Criteria SWRP VWRP 
Plant Flows Average 

Peak Sanitary 
Peak Storm 
Influent BOD 
Influent Suspended Solids 

6.5 mgd 
11.7 mgd 
14.3 mgd 
244 mg/l 
284 mg/l 

21.6 mgd 
43.2 mgd 
48.6 mgd 
283 mg/l 
369 mg/l 

Comminuters Number 
Capacity 

2 
13.0 mgd 

1 
1 @ 20.0 mgd 

Bar Screens Number 
Capacity 

- 
- 

2 
20 mgd 

Grit Chambers Number 
Detention Time @ Average Flow 

1 
1.8 min 

4 
3.1 min 

Primary Sedimentation 
Tanks 

Number 
Length 
Width 
Nominal Depth 
Overflow Rate @ Average Flow 
Detention Time @ Average Flow 
Overflow Rate @ Peak Sanitary Flow 
Detention Time @ Peak Sanitary Flow 

4 
60 ft 
20 ft 
8 ft 

1,350 gpd/sf 
1.1 hrs 

2,440 gpd/sf 
0.6 hrs 

14 
65 ft 
20 ft 

11.4 ft 
1,190 gpd/sf 

1.7 hrs 
2,370 gpd/sf 

0.9 hrs 
Primary Effluent Flow 
Equalization Basins 

Number 
Usable Volume, Each 
Volume as Percentage of Average Flow 

2 
0.5 MG 

15% 

2 
1.1 MG 

20% 
Aeration Tanks Number 

Length 
 
Width 
 
Nominal Depth 
 
Detention Time @ Average Flow 
Detention Time @ Average Flow + 1/3 RAS 

4 
150 ft 

 
25 ft 

 
15 ft 

 
6.2 hrs 
4.7 hrs 

12 
6 @ 135 ft 
6 @ 146 ft 
6 @ 26.5 ft 
6 @ 23.8 ft 
6 @ 15.6 ft 
6 @ 23.7 ft 

6.9 hrs 
5.2 hrs 

Final Sedimentation 
Tanks 

Number 
Length 
 
Width 
 
Nominal Depth 
 
Overflow Rate @ Average Flow 
Detention Time @ Average Flow + 1/3 RAS 

4 
140 ft 

 
2 @ 14 ft 
2 @ 21 ft 

9 ft 
 

660 gpd/sf 
1.8 hrs 

13 
7 @ 135 ft 
6 @ 150 ft 
7 @ 16 ft 
6 @ 20 ft 
7 @ 10 ft 

6 @ 13.3 ft 
580 gpd/sf 

2.7 hrs 
Filters Number 

Type 
Maximum Backwash Rate 
 
Backwash Cycle 
 
Side Shell Length 
 
Diameter 
Surface Area 
 
Surface Loading Rate @ Average Flow 

4 
Pressure 
18 gpm/sf 

 
20 min 

 
24 ft 

 
10 ft 

4 @ 240 sf 
 

4.7 gpm/sf 

14 
Pressure 

8 @ 15 gpm/sf 
6 @ 20 gpm/sf 

12 hrs 
 

8 @ 24 ft 
6 @ 28 ft 

10 ft 
8 @ 240 sf 
6 @ 270 sf 
4.2 gpm/sf 

 

Santa Clarita Valley Sanitation District 5-2 October 2013 
Chloride Compliance Facilities Plan and EIR   



 5  Facilities Description 

Table 5-1 (cont.) 
Unit Process Design Criteria SWRP VWRP 
Waste Filter Backwash 
Equalization Tanks 

Number 
Effective Volume, Each 

2 
125,000 gal 

1 
83,000 gal 

Decant Tanks  Number 
Length 
Width 
Nominal Depth 
Volume, Each 
Overflow Rate @ Average Flow 
Detention Time @ Average Flow 

- 
- 
- 
- 
- 
- 
- 

2 
135 ft 
16 ft 
10 ft 

162,000 gal 
585 gpd/sf 

3.1 hrs 
Chlorine Contact Tanks Number 

Length 
Width 
Nominal Depth 
Volume, Each 
Volume, Total 
Detention Time @ Average Flow 

2 
80 ft 
25 ft 
15 ft 

478,720 gal 
478,720 gal 

1.7 hrs 

4 
178 ft 
20 ft 

14.6 ft 
388,780 gal 

1,555,120 gal 
1.7 hrs 

Dissolved Air Flotation 
Units 

Small Tank 
    Number 
    Diameter 
    Area 
Large Tank 
    Number 
    Diameter 
    Area 
Average WAS Flow 
Average Solids 
Average Hydraulic Load Rate 
Average Solids Load Rate 

 
- 
- 
- 
 
- 
- 
- 
- 
- 
- 
- 

 
1 

16 ft 
200 sf 

 
2 

25 ft 
490 sf 

0.19 mgd 
946 lb/hr 

0.27gpm/sf 
1.93 lb/hr/sf 

Anaerobic Digesters Number of Digesters 
Total Liquid Depth 
Side Water Depth 
Total Conical Depth 
Diameter 
Working Volume per Unit 
Total Volume per Unit 
Detention Time (2 out of service)  

- 
- 
- 
- 
- 
- 
- 
- 

8a 
38.4 ft 
26 ft 
13 ft 
65 ft 

86,267 cf 
100,655 cf 
21.5 days 

Plate and Frame Filter 
Presses 

Number of Presses 
Volume, Each 
Overall Cycle Time 
Average Sludge Flow 
Digested Sludge Suspended Solids 
Daily Solids 
Average Solids in Cake 
Average Solids per Run 
Cake Tonnage 

- 
- 
- 
- 
- 
- 
- 
- 
- 

2 
330 cf 
2.0 hrs 

126,000 gpd 
2.3% 

24,200 lbs 
21% 

3,020 lbs 
100 tons/d 

Sludge Holding Tank Number 
Diameter 
Height 
Volume 

- 
- 
- 
- 

1 
13 ft 

19.5 ft 
22,200 gal 

Filtrate Equalization 
Tank 

Number 
Length 
Width 
Maximum Water Depth 
Volume 

- 
- 
- 
- 
- 

1 
100 ft 
20 ft 

13.5 ft 
200,000 gal 

a One digester is used for storage of digested sludge. 

Santa Clarita Valley Sanitation District 5-3 October 2013 
Chloride Compliance Facilities Plan and EIR   



5  Facilities Description 

The recycled water produced at the SWRP is discharged to the Santa Clara River (SCR) at a point 
approximately 40 feet downstream from the Bouquet Canyon Road overpass.  Since the SCR is an 
aquatic habitat and chlorine can be toxic to aquatic species, the recycled water is dechlorinated prior to 
discharge.  At this time, there is no reuse application for recycled water produced at the SWRP. 
Figure 5-2 shows an aerial view of the site. 

5.2.2 VWRP 

Built in 1967, the VWRP is located at 28185 The Old Road in unincorporated Los Angeles County 
west of the Interstate 5 Freeway between the communities of Valencia and Castaic.  The VWRP is a 
tertiary treatment plant with solids processing facilities.  The current permitted discharge capacity of 
the VWRP is 21.6 mgd, and the 2011 average influent flow was 14.6 mgd excluding primary solids 
flow from the SWRP.  A simplified flow schematic depicting the VWRP’s principal processes is 
shown on Figure 5-3.  Primary treatment consists of screening or comminution, grit removal, primary 
sedimentation, and flow equalization.  Secondary treatment includes activated sludge biological 
treatment operated in an NDN mode and secondary sedimentation.  Secondary solids are thickened 
using dissolved air flotation (DAF).  Tertiary treatment includes coagulation, dual inert media 
filtration, chlorination, and dechlorination.  The VWRP processes all wastewater solids generated in 
the SCVSD (i.e., from the SWRP and the VWRP).  The wastewater solids are anaerobically digested 
and dewatered using filter presses.  The dewatered solids, referred to as ‘cake’ or biosolids, are hauled 
away for reuse or disposal.  Methane gas is produced during the digestion process and is utilized to 
heat the digesters or flared.  The design criteria for the major unit processes at the VWRP are listed in 
Table 5-1. 

The recycled water produced at the VWRP is reused or discharged to the SCR at a point 
approximately 2,000 feet downstream of The Old Road bridge.  In 2012, 301 acre-feet (af) of recycled 
water was reused and the remainder was discharged to the SCR.  The VWRP effluent discharged to 
the SCR is dechlorinated to protect the river’s aquatic species.  Figure 5-4 shows an aerial view of the 
site. 

5.3 PREVIOUSLY IDENTIFIED SCVSD WASTEWATER 
TREATMENT FACILITIES EXPANSION 

The 2015 Santa Clarita Valley Joint Sewerage Systems Facilities Plan (2015 Plan) and associated EIR 
were approved and certified in 1998.  The 2015 Plan estimated the site capacity of the VWRP to be 
27.6 mgd and recommended two plant expansions (Stages V and VI) to bring the VWRP from its then 
current capacity of 12.6 mgd to its site capacity.  The Stage V facilities, completed in 2005, consisted 
of additional primary sedimentation tanks, aeration tanks, tertiary filters, a chlorine contact tank, 
digesters, DAF units, and support facilities.  Pumps and other equipment necessary to operate the 
secondary treatment trains in NDN mode were also added.  These facilities brought the VWRP to its 
current permitted capacity of 21.6 mgd. 

The Stage VI expansion would bring the VWRP’s capacity to the site capacity of 27.6 mgd.  New 
facilities planned for the Stage VI expansion consist of headworks, primary treatment facilities, and 
secondary treatment facilities designed to operate in an NDN mode.   The filtration, disinfection, and 
solids processing facilities would be incrementally expanded to handle the additional flow.  The 
existing outfall to the SCR has sufficient capacity to discharge the increased flow rates.  Operationally, 
the headworks, primary treatment, and secondary treatment facilities would operate independently 
from the existing system.  The secondary effluent from Stage VI would be mixed with that from the 
rest of the plant before further treatment.   

Santa Clarita Valley Sanitation District 5-4 October 2013 
Chloride Compliance Facilities Plan and EIR   



Santa Clarita Valley Sanitation District Chloride Compliance Facilities Plan and EIR

Saugus WRP Process Schematic
Figure 5-1

COMMINUTORS

PUMPS

DUAL-MEDIA
PRESSURE 
FILTERS

WATER TO
SANTA CLARA
RIVER

BIOSOLIDS TO
VALENCIA WRP
FOR TREATMENT

TO VALENCIA WRP

BACKWASH
RECOVERY
TANK

FLOW
EQUALIZATION

TANKS

VACUUM  TRUCK 
TO LANDFILL

AERATED
GRIT 

CHAMBERS
PRIMARY

SETTLING
TANKS

CHLORINE
CONTACT 
TANK

ALUM AMMONIUM
HYDROXIDE

SODIUM
HYPOCHLORITE

SODIUM
HYPOCHLORITE

SODIUM
BISULFITE

CATIONIC
POLYMER

ANIONIC
POLYMER

FERRIC
SULFATE

RAW
SLUDGE

BIOSCRUBBER

CARBON
SCRUBBER

ANOXIC
ZONE

AEROBIC
ZONE

MLE NDN
PROCESS

SECONDARY
SETTLING

TANKS

RETURN  SLUDGE

FILTER BACKWASH RETURN
TO PLANT INFLUENT

RETURN 
SLUDGE

PUMPS

TRUNK  SEWER

RECYCLE

AIR
COMPRESSORS



Bo
uq

ue
t C

an
yo

n R
d

Santa Clarita Valley Sanitation District Chloride Compliance Facilities Plan and EIR
Figure 5-2

Saugus WRP Aerial View

0 100

FeetSaugus WRP Facility Boundary



Santa Clarita Valley Sanitation District Chloride Compliance Facilities Plan and EIR

Valencia WRP Process Schematic
Figure 5-3

COMMINUTORS

PUMPS

PUMPS DUAL-MEDIA
PRESSURE 
FILTERS

WATER TO
SANTA CLARA
RIVER OR
FOR REUSE

BACKWASH
RECOVERY
TANK   FLOW

EQUALIZATION
TANKS

DISSOLVED AIR 
FLOTATION

TANK

WASTE  ACTIVATED
SLUDGE  FROM
SAUGUS  WRP

FILTER  PRESS

BIOSOLIDS  TO 
LAND APPLICATION

BIOSOLIDS STORAGE
TANK

DIGESTER

VACUUM  TRUCK 
TO LANDFILL